
Vodni dnevi 2021 
Zbornik referatov

7.–8. oktober 2021
Rimske Toplice, Kongresni center Rimske terme

Simpozij z mednarodno udeležbo

Slovensko društvo 
za zaščito voda



S i m p o z i j  z  m e d n a r o d n o  u d e l e ž b o

ZBORNIK REFERATOV SIMPOZIJA  
VODNI DNEVI 2021 Z MEDNARODNO UDELEŽBO

Rimske Toplice, september 2021

Izdajatelj: Slovensko društvo za zaščito voda

Urednica zbornika: mag. Stanka Cerkvenik

Programski odbor

Predsednica: dr. Marjetka Levstek
Člani: prof. dr. Mihael J. Toman 

	 dr. Brigita Jamnik
	 dr. Polona Pengal 
	 mag. Mojca Vrbančič
	 Nataša Uranjek

Lektoriranje: Anja Miklavčič

Oblikovanje in prelom: Melita Rak

Elektronska izdaja
Dostopno na: https://sdzv-drustvo.si/vodni-dnevi/
[...]
1.	 Ellison, S. L. R. in Williams, A., (ur.), 2012. Eurachem/CITAC guide: Quantifying Uncertainty in Analytical 

Measurement, Third edition, UK National Measurement System.

2.	 Environmental Protection Agency, 2002. Effects on Water Age on Distribution System Water Qualily. En-
vironmental Protection Agency, Office of Ground Water and Drinking Water. [pdf] Dostopno na:  https://
www.epa.gov/sites/production/files/2015-09/documents/2007_05_18_disinfection_tcr_whitepaper_tcr_
waterdistribution.pdf [24. 9. 2020].

3.	 Eurachem, 2014. Eurachem Guide: the fitness for purpose of analytical methods – a laboratory guide to 
method validation and related topics. Dostopno na: https://www.eurachem.org/images/stories/Guides/
pdf/MV_guide_2nd_ed_EN.pdf [10. 4. 2019].

4.	 Ferčič, A. in Knez, R., 2015. Organizational Challenges of the (Local) Water Supply in the European Union 
Member States. Lex Localis – Journal of Local Self – Government, 13(3), pp. 767.

5.	 Hlavinek, P., Popovska, C., Mahrikova, I. in Kukharchyk, T., (ur.), 2009. Risk management of water supply 
and sanitation systems. Netherlands. Springer.



V o d n i  d n e v i  2 0 2 1           Rimske Toplice, 7.–8. oktober 2021

75

6.	 Kleijnen, R. G., Knoben, B. G. M., Hoofwijk, B. L., Pol, D. G. J., Heintges, G. H. L. in De Visser, J. F., 2011. 
The Chlorine Dilemma Final Report. Eindhoven University of Technology /department of Chemical Engine-
ering and Chemistry.

7.	 Maier Raina, M., Pepper, Ian L. in Gerba, Charles P., 2009. Environmental microbiology. Amsterdam. Else-
vier/Academic Press.

8.	 Mycometer, 2019. Bacteria in water – bactiquant-water. Dostopno na: https://www.mycometer.com/pro-
ducts/bactiquant-water/about-bactiquant-water/ [16. 4. 2019].

9.	 Nacionalni inštitut za javno zdravje, 2020. Parametri, ki jih določamo v pitni vodi. Dostopno na: https://
www.nijz.si/sl/parametri-ki-jih-dolocamo-v-pitni-vodi [24. 9. 2019].

10.	Pravilnik o pitni vodi. Uradni list RS, št. 19/04, 35/04, 26/06, 92/06, 25/09, 74/15 in 51/17.

11.	Smeets, P. W. M. H., Medema, G. J. in van Dijk, J. C., 2009. The Dutch secret: how to provide safe drinking 
water without chlorine in the Netherlands. Drink. Water Engineering and Science, 2009, 2, 1–14.

12.	Thompson, C., Gillespie, S. in Goslan E., (ur.), 2016. Disinfection by-products in drinking water. Cambrid-
ge: Royal Society of Chemistry.



S i m p o z i j  z  m e d n a r o d n o  u d e l e ž b o



77

V o d n i  d n e v i  2 0 2 1           Rimske Toplice, 7.–8. oktober 2021

SUSTAINABILITY EVALUATION OF PHOSPHO-
RUS REMOVAL TECHNIQUES ON MUNICIPAL 

WASTEWATER TREATMENT PLANTS

BENGT HANSEN1, MAGNUS RAHMBERG2, SOFIA LOVISA ANDERSSON3, 
ERIK LINDBLOM4, KRISTIN JOHANSSON5 

Abstract

Different wastewater treatment plants (WWTPs) process configurations require different 
amount of resources such as energy and chemicals. The selection of process configuration 
also impacts the amount of energy produced in the form of biogas. 

In this study, Life Cycle Assessment (LCA) has been used to evaluate the environmental 
impact of operation of three different process configurations for phosphorus removal.

Since every WWTP has their unique conditions it is difficult to compare different WWTPs with 
each other. To overcome the uniqueness, a dynamic WWTP process models has been used 
to simulate different process configurations. The model outputs has been used as input data 
for the LCA.

This paper focus on the results of global warming potential (GWP), also known as carbon 
footprint. For all process configurations, energy contributes to the highest GWP followed by 
N2O release in the biological treatment. Pre-precipitation gives the lowest GWP per volume 
of treated wastewater and Bio-P gives the highest GWP. 

Keywords: carbon footprint, chemical treatment, coagulant, life cycle assessment, phos-
phorus removal, wastewater treatment. 

1 	 Bengt Hansen, MSc Chem. Eng., Application Manager, Kemira Kemi AB, Sweden. 	

2	 Magnus Rahmberg, IVL Swedish Environmental Research Institute, Sweden.

3	 Sofia Livisa Andersson, IVL Swedish Environmental Research Institute, Sweden.

4	 Erik Lindblom, IVL Swedish Environmental Research Institute, Sweden, Division of Industral Electrical Engineering 
and Automation (IEA), Department of Biomedical Engineering, Lund University, Sweden. 

5	 Kristin Johansson, IVL Swedish Environmental Research Institute, Sweden.



S i m p o z i j  z  m e d n a r o d n o  u d e l e ž b o

78

1.	I ntroduction

It is well known that municipal wastewater treatment plants (WWTPs) consume energy in 
their processes, but also has a potential to produce energy in the form of biogas. There are a 
number of »standard« process solutions when treating wastewater. The selection of process 
solution depends on wastewater quality, treatment requirements, available space and percep-
tion on what is a good solution or not and, traditional thinking. 

With chemical treatment it is possible to remove more phosphorus, produce more biogas, re-
duce energy consumption in biological treatment and make a more compact plant. Still, che-
mical treatment is perceived as a less preferred solution in many cases as chemicals comes to 
a cost and an environmental footprint. 

Professor Halvard Ødegaard and Ingemar Karlsson raised this question more than 20 years 
ago (Ødegaard and Karlsson, 1994; Ødegaard, 1995) and their conclusion was that a combi-
ned chemical/biological treatment process is more environmentally friendly than a biological 
process only. Since then, the Life Cycle Assessments (LCA) tools have been improved, new 
learnings on how to operate WWTPs are known and technologies have improved. It is there-
fore of value to, from an LCA perspective, re-evaluate different WWTP processes with the new 
information available today.

Since every wastewater is unique it is not easy to compare plant A and B with each other. 
There are not only difference in water quality but also in process design. To compare different 
process configurations, dynamic process models are advantageous for this type of evaluation 
since the models can simulated different process configurations but still use the same inco-
ming flow, pollutant load and the yearly. The models can give estimations of resource con-
sumption, effluent concentrations, sludge production and quality and biogas production.

2.	Obj ective

The objective with the study was to compare the environmental impact of treating wastewater 
to two different levels of phosphorus in three different process configurations, using dynamic 
process modelling and life cycle assessment. The incoming water quality is the same in all 
scenarios and automatic process control in the models was used to achieve similar treatment 
results for the different processes.

3.	 Method

To calculate the environmental impact the process layout in combination with process model-
ling and LCA needs to be in place. This combination is illustrated in Figure 1. 



V o d n i  d n e v i  2 0 2 1           Rimske Toplice, 7.–8. oktober 2021

79

Figure 1: Schematic of the combinations of the different methods.

3.1	 Process modelling

The starting point for the process modelling was a full-scale Swedish wastewater treatment 
plant with a simultaneous precipitation configuration (Henriksdal WWTP, 780 000 P.E., flow 
250 MLD (Megaliters per Day)). Data on influent wastewater characteristics, coagulant dosa-
ge, sludge production, sludge concentrations, effluent quality, energy data and biogas pro-
duction were collected and used in calibrating the model. Some adjustments to volumes and 
operating conditions were done to more resemble standard European conditions. 

3.1.1 Effluent discharge criteria

The baseline scenario for the discharge criteria is compliant with the Urban Waste Water Treat-
ment Directive for plants larger than 100 000 P.E. releasing effluent to sensitive areas, (UWW-
TD, 1991). All discharge limits (Table 1) had to be fulfilled. The three processes configurations 
were also simulated to reach a lower effluent phosphorus concentration. 

Table 1: Effluent discharge criteria as yearly average concentrations. 

Scenario BOD5 TN TP

Baseline 25 g/m3 10 g/m3 1 g/m3

Stricter P 25 g/m3 10 g/m3 0.3 g/m3

It should be noted that a Phosphorus removal without chemical addition, so called Biological 
Phosphorus Removal (Bio-P), is difficult to control to reach a certain effluent standard regar-
ding phosphorous concentration, without a tertiary polishing step. Chemical dosing enables a 
higher level of control of effluent phosphorous concentration. 



S i m p o z i j  z  m e d n a r o d n o  u d e l e ž b o

80

3.1.2 Process configuration 

In this project three different processes are studied:

1.	Pre-precipitation. Precipitation chemical is added prior to primary sedimentation.  

2. Simultaneous precipitation. Precipitation chemical is added in the biological treat-
ment.  

3. Biological Phosphorous Removal. No precipitation chemical added when possible.

Pre-precipitation gives less load in the biological treatment step and increased biogas produc-
tion, while simultaneous precipitation has the advantage that incoming carbon source can be 
used for pre-denitrification but the disadvantage that larger biological volume is needed (to 
compensate for higher load and that metal in the sludge takes up part of the volume). Bio-P 
has the advantage that no chemicals are used while the configuration requires larger volumes 
and more pumping. The aim of the project was to quantify the differences between the confi-
gurations in the form of Life Cycle Analysis.

The modelling of the three processes all include primary sedimentation, activated sludge 
process, secondary sedimentation and anaerobic digestion. Reject water from thickening and 
dewatering of sludge is added to the inlet (prior to pre-sedimentation). Polymers are added 
in both the thickening and dewatering of sludge processes. The activated sludge process is 
a pre-denitrification process without addition of external carbon source. Pre-treatment steps 
(screens, grit and grease removal) are not included in the dynamic process models.

For the Stricter phosphorus scenario, the process configuration is complemented with sand fil-
tration as a final polishing step after secondary sedimentation. An additional coagulant dosage 
point is also added just before the sand filters. 



V o d n i  d n e v i  2 0 2 1           Rimske Toplice, 7.–8. oktober 2021

81

Figure 2: A. Process configuration for Pre-precipitation. B. Changes in configuration to simultane-
ous precipitation. C. Changes in configuration to Biological phosphorus removal. 

3.1.3 Process volume calculations

The reference plant (Henriksdal WWTP) is operated at a sludge concentration in the biology of 
about 2 500 g SS/m3. This is low compared to standard European situations where 4000 g SS/m3 
is normal. To resemble bioreactor volumes with a standard European WWTP a factor 0.625 = 
2500/4000 has been used.

With pre-precipitation, the load to the biology will be lower compared to a plant with simulta-
neous precipitation. Therefore, this alternative has smaller bio-reactor volumes compared to 
the other two alternatives. With Bio-P removal an additional anaerobic compartment has been 



S i m p o z i j  z  m e d n a r o d n o  u d e l e ž b o

82

added, resulting in a larger total volume for the Activates Sludge Process (ASP). Volumes are 
found in Table 2.

Table 2: Total volumes used in modelling of the three processes. 

Total volumes, m3 Pre-precipitation Simultaneous 
precipitation Bio-P

Primary Sedimentation 30 000 30 000 30 000

AN N/A N/A 47 000

ANOX 56 000 56 000 60 000

NIT/OX 30 240 54 000 54 000

Secondary Sedimentation 75 000 75 000 75 000

Anaerobic digester 32 000 28 500 31 000

 
The hydraulic retention time (HRT) for the anaerobic digester was set to 20 days for all con-
figurations. 

3.1.4  Models used

The process modelling has been carried out in the software SIMBA#water. For the biokine-
tics an extended version of ASM1 (Activated sludge model no 1, Henze et al., 2000) called 
ASM_inCTRL (Schraa et al., 2016) was used. Anaerobic digestion was modelled using a simple 
model calculating the biogas production based on biodegradable Chemical Oxygen Demand 
(COD), temperature, retention time and pH. Sand filtration was modelled with a separate do-
sage of coagulant on the effluent followed by a fixed separation of solids. 

3.1.5 Load

Flow and load are based on data from the reference plant, see Table 3. As it is situated in 
Sweden, the flow is typical for Nordic conditions, with high infiltration of stormwater runoff 
and ground water, cold temperatures during winter and a snow-melting period in the spring.

Table 3: Flow and load to the treatment processes as yearly average.

Parameter Unit Load, constant Load, average  
of dynamic data

Q m3/d 270 000 250 665 

TSS g/m3 310 313 

COD g/m3 500* 516 

TN g/m3 40 45 

TP g/m3 6 6.7 

*TOC measurements x 3.3.

In order to compare the results from the different alternatives priority was set on achieving 
similar effluent concentrations for each modelled alternative, the same control strategies have 
been used as seen in Table 4. 



V o d n i  d n e v i  2 0 2 1           Rimske Toplice, 7.–8. oktober 2021

83

Table 4: Different setpoints used in the control of the WWTP. 

Scenario
Setpoint  

TSS Bio (WAS 
control)

Setpoint Eff NO3 
(Q rec control)

Setpoint Eff PO4 
(Precipitation 

dosage control)

Setpoint Eff 
NH4 (aeration 

control)

Baseline < 4000 g/m3 7 g/m3 0.35 g/m3 1 g/m3

Stricter P < 4000 g/m3 7 g/m3
Addition of sand 

filter
1 g/m3

3.1.6 Modelling different chemcials

Two types of coagulants are considered; iron and aluminum based. In this paper only the 
results with ferric chloirde will be presented. For the thickening and dewatering different 
polymer dosages are used for sludge from different processes. A summary of polymer dosages 
used can be found in Table 5.

Table 5: The dosage of polymer used for thickening and dewatering as well as DS content and 
separation degree in the sludge dewatering. 

Sludge type Dosage  
(g/kg TS)

DS and separation degree  
in treated sludge (%)

Digested sludge (chemical treated) 11.5* 24 %* 98 % removal

Digested sludge (Bio-P) 16.2* 24 %* 98 % removal

*STOWA 2012 

3.2	 Life Cycle Assessment - LCA

Life Cycle Assessment (LCA) has been used to calculate the average environmental impact 
of operation of the WWTP for one year of operation. An LCA includes resource consumption, 
waste production, energy use and transport for all intermediaries. Construction and demolition 
of the treatment plant are thus not included.

The life cycle analysis was performed according to ISO 14044 standards and used the GaBi 
Professional 8.6 software tool to perform the LCA modelling. GaBi Professional has been de-
veloped for more than 20 years and contains a robust internal database with more than 7,000 
ready-to-use life cycle inventory (LCI) profiles.

The LCA in this study includes activities that are directly related to, or a result of, wastewater 
treatment. Production and transport of chemicals for the purification process, as well as pro-
duction of the electricity used, are also included. In this study we do not study the use phase 
of by-products from the process such as use of biogas and sludge. The functional unit used in 
this project is 1 m3 of treated wastewater fulfilling the yearly average discharge criteria spe-
cified in Table 1.

To quantify the potential environmental impact from processes, a number of environmental 
impact categories were selected, developed by CML (Centrum voor Milieukunde –Universiteit 



S i m p o z i j  z  m e d n a r o d n o  u d e l e ž b o

84

Leiden, 2002) and within LCA general and common use (Guinée et al., 2002). However, in this 
paper we focus on Global Warming Potential (GWP), i.e. Carbon Footprint.

The GWP unit has been normalized to the reference unit using characterization factors. Nitrous 